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How to use this Parts List

The dimension of Collar on this Parts List shows Inside diameter X Qutside
diameter X Width.
Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and mode! is added to the previons Parts List.

How to place an order for the parts
¥ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.3500201) which you require so that we can deliver the correct Parts to you,
Y When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" . B
Y¢ When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice.
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UTL-AOLCI /Y, UTL-A T[] DEVICE(1})
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UTL-AODO /Y, UTL-AB10O DEVICE(T)

UTL-ADID /Y, UTLADDEE() |

Ref.No Parts No. Description m & Amt. Req
1 1095007 Speed Controller A—RI1xbkO-5 1
2 110013 [110012] Screw{M4-0.7 x 8)[M4-0.7 X 5] IR 1
3 110012 Screw{M4-0.7 X 5) =) 2
4-1 0094491 Cord Clamp{2N- ¢ 3.4} dA—ko327F 1
4-2 0063612 Cord Clamp{4N- ¢ 6.8){for ST2-A) A—kev7 1
5 1096029 Air Tube{4 x 25mm)(Black} IFFa—7(8) -
6 3151012 Air Wiper IFTAIR 1
7 000538 Washer Twiry 2
8 110009 Screw{M4-0.7 X 8) Ry 2
9 3100529 Thread Pull-off Eyelet HRBARE 1

10 3500530 Thread Pull-off Bar FdBE A 1
11 0063076 Swing-proof Spring BB A R/ U 1
12 Q077179 Retaining Ring AbwIFUvos 1
13 3500516 Thread Pull-off Hook Unit FIEATZ w200 5
14 003657 Screw(M4-0.7 x 3) Ry 5
15 0094356 Thread Pull-off Bar Holder FEBABERR 1
16 007006 Screw(9/64-40 X 4) ks 1
17 0033024 Retaining Ring AbhwFUnT 1
18 3500360 Collar(9 x 15 x 7.5mm) 15— 1
19 160001 Screw(M4-0.7 x 4) ks 2
20 0011795 & Wrapping Band(2.3 x 92) - VAB 1
21 0022836 ¢ Synchronizer Positioning Pin{UTL-A) Ry 3+ 1
22 0022837 & Synchronizer Cushion(UTL-A) Myvarvsvirgy 1
23 009736 & Screw(M4-0.7 X 6) (UTL-A} 2= 1

VG2700/UTL-A
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UTL-A IO /Y, UTL-A OO DEVICE(2)
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UTL-A 1T /Y, UTL-ALI] DEVICE(2)
|

UTL-ADO /Y, UTLAOC2E(Q 2

RefNo Parts No. Description m f Amt. Req
1 0063608 Switch Guide ATy FHAR 1
2 000014 Washer PRAEIE 2
3 110002 Screw{M3-0.5 X b} Jl= 2
4 3101587 Tension Release Connecting Plate HhE X E R 1
5 110002 Screw(M4-0.7 X 8) =% 2
6 170009 Screw{M4-0.7 X 4) 1z 1
7 3101588 Tension Release Block wEATOVY 1
8 009876 Screw(MB-1 x 15) Ex 1
9 3100567 Collar Hho— 1

0 120007 Screw(M4-0.7 X 14) ExT 1
11 0014120 Anti-shock Rubber IEET T L 1
12 10971164 Air Cylinder IFIvy 1
13 3101586 Switch Holder 214w FE i
14 0010057 Elbow Connector{¢ 4-PT1/8) TIRAxTH 1
15 0010254 Speed Controller A—kKaxbO—-3 1
16 1086029 Air Tube(4 X 25mm}{Black) IFF=2—7(8) -
17 000498 Washer TR 1
18 3101585 Air Cylinder Bracket IFvIwyE 1
19 120006 Screw(M6-1 X 12) =3 2
20

21 0012071 Cylinder Return Spring IRV IR 1
22 3101590 Plunger TSviy 1
23 180006 Screwed Pin(M5-0.8 x 8) w7 ) 1
24 3100523 ConnectingBlock{Right) SupportSpring &7 0w 73X /(% 1
25 3120157 Connecting Block(Right) BE 7Oy 2(H) 1
26 100002 Nut Fw b 3
27 190029 Connecting Rod(M5-0.8 x 40) B 1
28 3100538 Connecting Block(Left) BT Oy 2 (k) 1

VGZT700/UTL-A
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UTL-AOO0 /Y, UTL-AOO DEVICE(3)
1

VG2700/UTL-A



UTL-ADID /Y, UTL-A0D0O DEVICE(3)

UTL-ACID Y, UTL-AOOZEE) 3

Ref.No Parts No. Description m & Amt. Req
1 3500501 Trimming Machanism, C. Set UT ## (58) 1
2 3100506 Lower Knife Driving Lever TAZEH LN~ 1
3 170005 Screw(M4-0.7 X G} R 2
4 3100502 Lower Knife Carrier TARAE 1
5 3500513 Looper Thread Pull-off IL—IHREEA 1
6 3100513 Lower Knife TFTAR 1
7 110030 Screw(M3-05 X 2.6) xy 3
8 3100560 Supplementary Spring LA ZERE/NE 1
9 3500503 Upper Knife Carrier EXZE 1

10 190006 Screw(M4-0.7 X 4) w3 2
11 100006 Nut Fvk 2
12 3100503 * Knife Guide Lever AZHARLIN— 2
13 3100504 Knife Guide lLever Ring{Left) AZHA RLIK=V 27 (k) 1
14 3100505 Knife Guide Lever Ring{Right) AZHA KL= 7 {E) 1
15 130003 Screw(M4-07 x 7.3) xRz 2
16 3100515 Upper Knife Carrier Spring EXZEHNR 1
17 170006 Screw(M4-0.7 x 2.5) k3 1
18 3500502 Crank Chamber Cover FhARIR— 1
19 3500510 Upper Knife Carrier Stopper EXRER I 1
20 130021 Screw{M4-0.7 X 6) Ry 2
21

22 3100512 Upper Knife EAZ 1
23 110024 Screw(M2-0.4 x &) it 87 2
24 110025 Screw(M2-04 x 10) Ex3 1
25 110023 Screw(M2-04 X 35) Il 1
26 3100507 Upper Knife Guide EAZHAR 1
27 3100508 Clamp Spring Ffez ix 1
28 3100509 Clamp Spring Pressure FIEI NRBY 1
29 3100510 Clamp Spring Pressure Holder FE = UK AR 1
30 3100511 Clamp Spring Pressure Adjusting Piece SR /CRBEERA 1
31 130005 Screw{M2-04 x 4) - AERY 2
32 3100516 Lower Knife Carrier Support Spring  TXZX&3T/UE 1
33 110034 Screw(M2-04 x 2) IExr 2
34 35005611 Thread Guide AR 1
35 110054 Screw{M3-0.5 x 3.5) =8 3
36 3500504 Knife Carrier Guide AABHATR 1
37 110009 Screw(M4-0.7 x 8) R 2
38 3500506 Lower Knife Carrier Stopper TAZEARY NI 1

VG2700/UTL-A
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UTL-A00d /Y, UTL-A0OO DEVICE(4) for VG2700, 2735

24
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UTL-AO0O /Y, UTL-AQO DT DEVICE(4) for VG2700, 2735
S

UTL-AOIO Y, UTL-ADO%8@4 4

Ref.No Parts No. Description M 4 Amt. Req
1 3501434 UTL Device, Complete Set 1 UTLEEGHRT) 1
2 3501423 Hook Holder 7w VETE 1
3 3501426 Hook AR 1
4 110030 Screw(M3-0.5 X 2.6) xy 2
5 3501432 Collar(4 X 9 X 6) HhT— 1
6 160000 Screw(M3-0.5 x 3) Iy 2
7 0077179 Retaining Ring AbwFUunyT 1
8 1091169 Air Cylinder. IFVIUE 1
9 110058 Screw(M3-0.5 X 20) H o3 2

10 1094077 Bamboo Joint{® 4-M3) I THTF 1
11 1094076 Elbow Connector(® 4-M3) TILROARTH 1
12 3501427 Cylinder Holder DTG 1
13 3501422 Guide Shaft{1} A Reh(1) 1
14 3501421 Guide Shaft{2)} H1 FER(2) 1
15 160000 Screw(M3-0.5 X 3) 20 2
16 009746 Screw(M4-0.7 x 8) xRy 1
17 006202 Screw(M4-0.7 x 6) I8 1
18 3501428 Seal Plug e 1
19 3501431 Needle Guide Lever Cover #HETIEA/IN— 1
20 110012 Screw(Md4-0.7 X b) xRy 2
2] ————= Main Feed Dog{See the below) RV (TSR 1
22 0063612 . Cord Clamp(4N- ¢ 6.8) A—RZZ27 1
23 006202 Screw{M4-0.7 X 6) =8 1
24 1096029 Air Tube(4 % 25mm)(Black) IFFa1—F(E) -

Parts List of Main Feed Dog (#5% ) A& #&)

Model Parts No. Model Parts No,

g i i35 ] i
VG2700 3509049 |{VG2730 3509049
VG2700-8 3509049 ||VG2730P(R) 3508049
VG2700-31-8 3508050 | |VG2735-31-8 3508069
VG2700P(R) 3509049 ||VG2740 3509049
VG2713 35090492 ||VG2740-8 3508049
VG2713-8 3509049 | |VG2740P 3508049
VG2713-31-8 3509050 | |VG2740P-8 3509049
VG27113P 3500049 | |VG2745P 3509049

VG2700/UTL-A
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UTL-AODO /Y, UTL-AO O DEVICE(4) for VG2790

with Puller
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UTL-AO D /Y, UTL-AO O DEVICE(4) for VG2790
]

UTLADO Y, UTLADDZEE@4 5

RefNo Parts No. Description m 4 Amt. Req -
1 3501433 UTL Device, Complete Set 1 UTLEEE ) [
2 3501423 Hook Holder Ty VBRfE 1
3 3501426 Hook v OBt E 1
4 110030 Screw{M3-05 x 26) xry 2
5 3501432 Collar{(4 x 9 X 6) hno— 1
6 160000 Screw{M3-05 x 3) IEx 2
7 0077179 Retaining Ring Abw U 1
8 1091169 Air Cylinder IrYwy 1
9 110058 Screw{M3-0.5 x 20) IR 2

10 1094077 Bamboo Joint(® 4-M3) N THEE 1
11 1094076 Elbow Connector(® 4-M3) IIRIARG S 1
12 3501424 Cylinder Holder DY UTRAE 1
13 3501422 Guide Shaft(1) 1 RE(1) 1
14 3501421 Guide Shaft(2) Jir RER(2) 1
15 160000 Screw{M3-0.5 x 3) IR 2
16-1 009746 Screw{M4-0.7 X 8) IR 2
16-2 110041 & Screw(M4-0.7 x 8) =% 2
17 3501428 Seal Plug =g 1
18 3501431 Needle Guide Lever Cover #H=2 o BsN— 1
19 110012 Screw(M4-0.7 x B) =49 2
20 @ ————- Main Feed Dog(See the below) ®e ) (TsR) 1
21 0063612 Cord Clamp{4N- @ 6.8) dA—kO5207 1
22 006202 Screw(M4-0.7 X 6) 85 1
23 - 1086029 Air Tube(4 X 25mm}{Black) IFFa2—7(B8) -

Parts List of Main Feed Dog (#:3% ) %)

Model Parts No.

R o &
VGE2790 3509049
VG2790-8 3500049
VG2790P 3509049
VG2790P-140M~SM 3509051
VG2790P-148M-SM 3509057
[vG2790P-8 3509049
VG2792 3509049
VG2792P 3509049

VYG2700/UTL-A



UTL-ATIO /Y, UTL-AO0O DEVICE(S)

40
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UTL-A/Y
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UTL-ALCIC) /Y, UTL-A 113 DEVICE(D)
|

UTL-AOO%EG) O

RefNo Parts No. Description m 4 Amt. Req
1 1097009 Regulator L¥al—% 1
2 110017 Screw(M5-0.8 x 8) xRy 2
3 (c0426 Washer Tyl 2
4 000600 Spring Washer AV T Tvirg 2
5
6 1253240 Regulator Support L F1 L —7EfHR 1
7 006905 Wood Screw(¢ 5.1 x 20) RRY 2
8 1098015 [0033939] Hose Band =N R 1
e] c010108 Hose Union R—R1=Ay 1

10 0010264 Connector{¢ 6-PT1/4) AxRTH 1
11 1096030 Air Tube(6 X 4mm)(Black} IFF1—F(E) -
12 0011795 Wrapping Band(2.3 x 92) 3 FAGN 2
13 3500550 Presser Foot Lifter Cylinder, C. Set  BIHI > U5 {#E) 1
14 1091146 Air Cylinder Rt = A 1
15 3201037 Cylinder Rod Chip YUTAOY RFv T 1
16 3500505 Cylinder Bracket DY uETE 1
17 000425 Washer Twiy 4
18 120013 Screw{M6-1 x 15) =) 2
19 0010055 Connector(¢ 4-PT1/8) AxT 57 2
20 3501429 Solenoid Valve Holder BEAE 1
21 120006 Screw(M6-1 x 12) IR 2
22 0023381 Cord Clamp(6N- ®© 10.6) dA—ko2527 1
23
24 1066143 Switch, Complete Set Ay F(38) 1
25 3500553 Switch Support A v FRHE 1
26 1066142 Switch AAyF 1
27 0063609 Switch Cover AAwFHIN— 1
28 002984 . Screw{M2.3-04 x 10) xy 2
29 110062 Screw(M3.5-06 x 8) Ery 2
30 B —_— R Connector{See the below) RIOx % (ToEm) 1
Ref. No. 31 to 40 See the following page.
Parts List of R Connector (R 2t % 2 4 &%)
Model Parts No. Model Parts No. Model Parts No.
e AR e AR HE e
VG2700 1070195 ||VG2730 1070195 [[V(G2790 1070195
VG2700-8 1070196 ||VG2730P(R) 1070198 {|VG2790-8 1070196
VG2700-31-8 ' | 1070196 ||VG2735-31-8 | 1070197 {|VG2790P 1070198
VG2700P(R) 1070198 ||VG2740 1070195 ||VG2790P-8 1070198
VG213 1070185 ||VG2740-8 1070196 ||VG2790P-SM | 1070198
VG2713-8 1070196 ||VG2740P 1070198 ||VG2792 1070195
VG2713-31-8 | 1070196 ||VG2740P-8 1070198 |1vVG2792P 1070198
VG2713P 1070198 |IVG2745P 1070198

VGZ700/UTL-A



UTL-ACILCT /Y, UTL-A ][] DEVICE(5)

40
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UTL-A 101 /Y, UTL-A L1111 DEVICE(5)
]

UTL-AOOZE (5)

6

RefNo Parts No. Description m A Amt. Req
a1 110089 Screw(M4-0.7 X 35) jl=$7 2
32 1066138 # Switch, Complete Set A v F(18) 1
33 0063607 & Switch Support A v FEHR 1
34 1066127 & Switch AT wF 1
35 0011720 & Connector Cover ART7FHIR— 1
36 0010923 & Connector i 1
37 0063609 & Switch Cover A4y FHI— 1
38 009284 & Screw{M2.3-04 x 10) =5 2
39 110062 & Screw{M3.5-0.6 X B) =57 2
40 1096029 Air Tube{4 x 2.5mm)(Black) IFFa—F (8 -

VG2T0O/UTL-A
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UTL-A34/Y DEVICE(6)

UTL-A34/Y

UTL-A34/8T2-A/Y

VG2700/UTL-A



UTL-A34/Y DEVICE(6)

UTL-A34/Y & & (6)

7

RefNo Parts No. Description m A Amt. Req
1 11090249 Solenoid Valve, C. Set EHEF (1E) 1
2 1090187 Manifold NZ27AILER 1
3 1090242 Sclencid Valve BHE#A 4
4 0010119 Blank Plug R Z2F547 3
5 1097007 Silencer M Vg 2
6 1094056 Connector(¢ 6-PT1/8} ARG H 1
7 1024055 Plug A 1
8 1086029 Air Tube{4 X 2.5mm){Black) IFFa2—7(B) -
9 1200484 Intermediate Cable ks -7 1

VG2700/UTL-A
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UTL-A34 DEVICE(G)

UTL-A34

UTL-A34/ST2-A
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¢ UTL-A34 DEVICE(6)

UTL-A34 % & (6)

3

Ref.No Parts No. Description m & Amt. Req
1 1090249 "Solenoid Valve, C. Set B (1) 1
2 1020187 Manifold E&=wr ¥y 1
3 1090242 Solenoid Valve B 4
4 0010119 Blank Plug AOZTZT 3
5 1097007 Silencer oL 2
6 1094056 Connector{¢ 6-PT1/8}) ARI % 1
7 1094055 | Plug 757 1
8 1096029 Air Tube(4 x 25mm}{Black) - ITFFa-—-7{8) -
g 1200490 Intermediate Cable Figr—7I 1

VGZ2700/UTL-A
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UTL-A44/Y DEVICE(7)

UTL-A44/Y

UTL-A44/8T2-A/Y

VG2700/UTL-A



4 UTL-A44/Y DEVICE(7)

UTL-A44/Y & & (7)

9

Ref.No Parts No. Description m A Amt. Req

B 1090250 Solenoid Valve, C. Set R (1) 1
2 1090129 Manifold NZ=7ANLEK 1

3 1090242 Solenoid Valve iR 5

4 0010119 Blank Plug ALZT2T 3

5 1097007 Silencer . ALt 2

6 1094056 Connector(¢ 6-PT1/8) ARG H 1

7 1094055 Plug A 2

8 1096029 Air Tube(4 X 25mmj}{Black) IFF1—7(8) -

g 1200486 Intermediate Cable hitir—7I 1
10 1024055 Plug 737 1

VG2700/UTL-A
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UTL-A44 DEVICE(7)

UTL-A44

UTL-A44/ST2-A

VGZ2700/UTL-A



& UTL-A44 DEVICE(7) | UTL-A44 EE(7) 10
]

RefNo Parts No. Description m A - Amt. Req
1 1090250 Solenoid Valve, C. Set B () 1
2 1090199 Manifold _ NZ7#WE 1
3 1090242 Solenoid Valve BRI 5
4 0010119 Blank Plug AOSFST 3
5 1097007 Silencer ALt 2
6 1084056 Connector(¢ 6-PT1/8) aAxoF 1
7 1094055 Plug AL 2
8 1096029 Air Tube(4 x 25mm}{Black) IFFa1—7(E) -
9 - 1200491 ©  Intermediate Cable T — 7 1

10

1094055 Plug 75y 1

VG2700/UTL-A
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ST2-A DEVICE
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ST2-A DEVICE

ST2-AEEBE

11

RefNo Parts No. Description m A Amt Req
1 3508958 ST2-A Device, C, Set - ST2-AE (1) 1
2 3101800 Trimming Device, Complete Set X ZIRE(HH) 1
3 3101805 Bracket TZ2ryk 1
4 1091145 Air Cylinder TIPS 1
5 1095001 Speed Controller A=K bO0-—3 2
6 3101809 Movable Trimming Knife Holder BARE 1
7 3101801 Movable Trimming Knife AR 1
8 270019 Screw(1/8-44 x 3} =8 1
g 3101806 Knife Guide AZXHAF 1

10 110001 Screw(M4-0.7 X 5.4) Exy 2
11 3101802 Fixed Trimming Knife BEE A X 1
12 110023 Screw{M2-04 X 3.5) =37 4
13 3101810 Thread Clamp Az 1
14 100058 Nut +wk 1
15 3101808 Thread Clamp Spring HBEZ R 1
16 009791 Adjusting Screw{M3-05 X 6) HEr 1
17 110054 Screw(M3-05 x 35) kR 3
18 3101804 Holder Support BAREBZT 1
19 3501395 Pasitioning Plate(Upper) fuERAR(LE) 1
20 000665 Washer FARY 4
21 120052 Screw(M4-0.7 X 8) =Y 2
22 006202 Screw(M4-0.7 x 6) Ry 4
23 3601396 Positioning Plate{Lower) FrERAR(T) 1
24 3100711 Top Cover Thread Eyelet iU R 1
25 006035 Screw(9/64-40 x 7} Exy 1
26 000644 Spring Washer ATV T Twy 1
27 Q00322 Nut Fwk 1
28 0036133 Cord Clamp(5N- & 8.4) A—koZv7 2
29 110013 Screw(M4-0.7 x 8) ry 1
30 1096029 Air Tube({4 X 25mm}{Black} IFFa—7(E) -
- 31 001123 Washer Ty 2

VG2700/UTL-A
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UTL-AODO /Y DEVICE(8)
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UTL-AODC /Y DEVICE(8)

UTL-AOCD /Y &E@e) 12

RefNo Parts No. Description I Amt. Req
1 3501410 Motor Bracket E—-7EfE 1
2 009977 Screw(M6-1 x 25) xr 3
3 3500606 Dust Proof Filter BhEZ LY 1
4 300100 Conical Spring Washer mMiNETyv 1
5 170010 Screw(M4-0.7 X 4} il 1
6 000538 Washer Ty 5
7 120074 Wing Bolt(M4-0.7 X 8) Faz oMb 1
8
9 3501414 Pulley{Small) TN 1

10 160005 Screw(M6-1 x 8) =87 1
11 160007 Screw(MB-1 X 8) I 3
12 3501411 Timing Velt BAEVTRI 1
13 3501415 Pulley({Large) 7=UR 1
14 3501412 Velt Cover A F1IK— 1
15 009935 Screw(M5-0.8 x 20) = 2
16 300043 Washer Tyisy 2
17 3501413 Motor Cover -5 h— 1
18 110013 Screw(M4-0.7 X 8) il=a 6
19 9613360 Motor % 1
20 120030 Screw(M5-0.8 X 12) il =5 4
21 1200451 Rotation Detector Unit R—LIC(HE) 1
22 180012 Screw(M4-0.7 X 3) 1xr 2
23 3500613 Lower Shaft(Right) TH#(H) 1
24 000538 Washer Twiry 2

VGZ70Q/UTL-A
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UTL-ALCIL1/Y DEVICE(9)

o)
X

-2

VGZ2700/UTL-A



UTL-A 10O /Y DEVICE(9) ‘ UTL-ADOO/Y&EE© 13
(o SRR -

RefNo Parts No. Description m A Amt. Req
1 9613365 Control Box, C. Set BRI v 27 Z (#8) 1
2 1057152 Control Board HIEEAR 1
3 1057153 Panel Board ISR NEAR 1
4 350014 Wood Screw{¢ & % 25) = 7
5 1670181 Fuse{0.6A} : b2 —X{08A) 1
6 1070182 Fuse{15A) , b a2 —X(15A) 1
7 9611077 Pitman By ke 1
8 9613362 Pedal Sensor, C. Set ~A Lz () 1
9 1057154 Pedal Sensor Board ~RY )N ER 1

Note: When ordering the Part No. 9613365 of Ref. No. 1 and the Part No. 1057152 of Ref. No. 2,
please inform us of the CODE that describes to the sticker on the back of the Control Box, C. Set
with Part No..

() Ref. No. I Parts No. 9613365 K U'Ref. No. 2 Parts No. 10567152 2 ZJHXOEIZ, RFLHic
Ry 7 AR BEDA 7 v A—EHE L TE D 2I3CODE(a— F)ZBMS53 { £33,

PARTS NO. 9613365
MODEL: vOOOOI/Y
CODE: Y3

Coritrol Box, C. Set
HlfRy 22 ()

VGZ700/UTL-A
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UTL-ADOO /Y DEVICE(10)

VG2700/UTL-A



UTL-ATOO /Y DEVICE(10)

UTL-AOD /YxE(10) 14

RefNo Parts No. Description m A Amt. Req
1 3100008 Supporting Board E7iR 1
2 3501416 Supporting Board(Long) ZIRE) 1
3 3500614 Oil Reservoir Rubber Cushion A 4
4 180009 Setting Screw{M6-1 x 18) mftr=y 4
5 000070 Hanging Nut sUFrvhk 4
6 009858 Hanging Bolt{M8-1.25 x 75) SURILk 4
7 000162 Washer Ty 8
8 0020064 Supporting Board Rubber Cushion TR ILE 4
9 0063010 SupportingBoardRubberCushion{Lower) SR TLET) 4

10 Nut Fyhk 8
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